ASSEMBLY INSTRUCTION

Dear customer,

Thank you for choosing our product. Please read this manual
carefully before assembling or using

the product to avoid damage caused by improper use. If the product
is passed on to third parties,

this manual has to be passed on along with the product.
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Required installation tools: [ 10 .

Installation Option I

M5*50 16 Pcs | M6*10 4 Pcs | M4*12 4 Pcs
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Start assembling furniture

STEP 1
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Start assembling furniture

STEP 3
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Start assembling furniture

STEP 5
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Start assembling furniture

STEP 7

W C x4 Pcs

(Adjust the height of the\é
feet to balance the table
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Installation Option II

M5*50 16 Pcs | M6*10 4 Pcs | M4*12 4 Pcs

0] E — F 16+2 Pcs
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Start assembling furniture

STEP 1

STEP 2
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Start assembling furniture

STEP 3
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Start assembling furniture

STEP 5
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Start assembling furniture

STEP 7 —

Adjust the height of the
feet to balance the table
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